
R-93-l 5 

THE DESALTING AND WATER 
TREATMENT MEMBRANE 

MANUAL: 

A GUIDE TO MEMBRANES 
FOR MUNICIPAL WATER 

TREATMENT 

Water Treatment Technology Program Report No. 1 

SEPTEMBER 1993 

U.S. DEPARTMENT OF THE INTERIOR 
Bureau of Reclamation 

Denver Office 
Research and Laboratory Services Division 

Applied Sciences Branch 



TECHNICAL REPORT STANDARD TITLE PAGE 

5. REPORT MT 

THE DESALTING AND WATER TREATMENT 

Chapman-Wilbwt 

Bureau of Reclamation 
Denver Of?ice 
Denver CO 80225 

12. SFoNSORlNG AGENCY NAME AND ADDRESS 

Same 

13. TYPE OF REPORT AND PERIOD COVERED 

DIBR 

14. ?.WNSORlNG AOENCY CODE 

IS. SUPPLEMENTARY NOTES 

Microfiche and hard copy available at the Denver Of&e, Denver, Colorado. Ed: TH 
[...]
measurement of colloid concentration, should be no higher than 5.0 for spiral wound 
membranes and no greater than 3.0 for hollow tine fiber membranes (C’Melia, 1972). 

7.!2.1 Avoidance. - Since colloids occur naturally in surface water, one way to avoid the 
problem of colloidal fouling is to locate intake pipes in wells adjacent to the surface water 
source. In this way, the soil and rock can be used as a natural filter. This method is used 
at some seawater RO plants. By using the sand as a filter, they reduce the SDI, the 
turbidity, and the salinity of the intake water. 

7.2.2 ZGccu.!otion, Settling, and Filtration. - Colloids can be removed by co-precipitation 
with AKIII), FeCII), or SiCV) hydroxides. The negatively charged colloids are surrounded by 
the metal cations and thus form a nucleus for their precipitation (see figure 7.1). The same 
thing happens when lime is used for softening. When polymer is added for coagulation the 
long chains can act as bridges linking colloidal particles and aiding in floe formation (O’Melia, 
1972). 



colloids with 
Fe(II1) Hydroxide 

Figure 7.1. - Double charge layer formation around colloidal particles and co-precipitation v&h metal hydroxides. 

Effectiveness of colloid removal is dependent on pH, the concentration of colloids, and the 
charge of the metal cation used in co-precipitation. Higher charged cations, such as Fe(II1) 
and Si(IV), are more effective than sodium and magnesium (with +1 and +2 charges). The 
optimum pH depends on the precipitant. The optimum pH for Al(OH)s precipitation is about 
6 while that for Fe(OH)s is 8. 

7.2.3 Diatomaceous earth filtration. - DE (Diatomaceous earth) is the fossilized remains of 
siliceous shells of marine origin. It is composed of grains with diameters from 5 to 100 pm. 
Colloids, emulsified oils, and other hydrocarbons are adsorbed onto the rough, porous surface 
of these grains (Degremont, 1991). Diatomaceous earth may be treated with a substance 
such as alum to enhance surface retention of small particles, just as microbial slimes enhance 
retention in sand filters (Bell and Himes, 1982). However, DE filters are prone to plugging 
if the feed water has an SD1 of 6 or higher (Permasep Engineering Manual #506, 1982). 



7.34 Ultrafiltration. - Ultrafilters with molecular weight cutoffs between 200 and 20,000 
Daltons can be used to remove silica and colloids. These filters are operated at low pressure 
and high recirculation rates so that fouling is not as much of a problem as it would be with 
RO membranes. Some are durable enough to be cleaned under harsh conditions that RO 
membranes cannot tolerate. 

The absence of sludge and the compactness of the process are some of the benefits of using 
ultrafiitration as opposed to the traditional precipitation processes. Ultrafiltration requires 
the same type of equipment as RO. In fact, depending on the feed water composition and the 
type of membrane used, ultratilters could be incorporated into the RO system ahead of the 
RO membrane. Booster pumps may be needed to get the pressure up to RO level. 

7.3 Iron and Manganese 

Iron is found in ground water and deep surface water low in dissolved oxygen. It may be in 
either the soluble ferrous state (Fe+‘); the ferric state (Fe+3); in inorganic complexes with 
silicates, phosphates, polyphosphates, sulfates, cyanides, and others; or organic complexes 
with humic, fulvic and/or tannic acids (Degremont, 1991). Underground water usually has 
iron as ferrous bicarbonate. When dissolved ferrous bicarbonate is exposed to air, the iron 
may become oxidized to the ferric state in which it forms an insoluble hydroxide that is 
diffmult to remove from membrane surfaces. Manganese is usually found with iron and 
behaves similarly. 

7.3.1 Oxidation/filtration. - Iron can be precipitated by increasing the oxidation potential 
and/or the pH. When iron concentration is between 5 to 10 mg/L and no other problems exist 
with manganese, color, turbidity, or organic acids, the iron can be precipitated by oxidation 
with air. The rata of reaction is directly proportional to the pH and dissolved oxygen content. 
After oxidation, the treated water requires filtration with media capable of removing 0.5- to 
l-mm particles. 

If iron concentration is higher or other contaminants are present in the water, a coagulant 
such as aluminum sulfate or ferric chloride is added to enhance removal of organics. A 
settling tank between the oxidation and filtration steps is used to remove larger precipitates. 

7.3.2 Iron removal with lime softening. - When softening is required, iron can be removed 
in the same step. At a pH of about 8, practically all iron is precipitated as FeCO,. 

7.3.3 Biological removal. - Under the right conditions certain bacteria will convert Fe3+ to 
Fe(OH)3 within or on the sheaths surrounding their bodies. The optimum conditions are: 



Dissolved oxygen: 0.5 mg/L 

PH 6.3 
Redox potential 100 mV 

Any H,S should be removed by aeration prior to the fermentation tank (Degremont, 1991,). 

7.3.4 Ozidation ofmanganese with MnO,. - The reaction rate of oxidation of Mn2’ with air 
is too slow to be practical; manganese dioxide (Mn02) works much faster. When mixed into 
a sand filter, MnO, reacts with MI?+ by the following reaction: 

Mn2’ + MnOz + Mn02.Mn2+ Fast Rate Mn02*Mn2+ + 0, -+ 2Mn02 Slow Rate 

In this way, manganese is held in the sand filter, giving oxygen in the water a chance to 
oxidize it. Eventually the filter bed becomes saturated with manganese dioxide, leading to 
the formation of Mn20,, and the bed must then be regenerated with potassium 
permanganate (KMnO,). The regeneration follows the reaction: 

Mn20s + 2Mn04- + 2H,O -+ 5IvIn0, + 4H’ 

Theoretically the required ratio of RMn04 to Mn is 1.9:l.O. 

Potassium permanganate or ozone can be added directly to the water to oxidize Mn2+ in the 
same manner. The ratio of RMn04 to Mn 2+ is 1.9:l; the ratio for ozone is 0.9:l.O. The 
addition of excess oxidant will produce Mn04-, which turns the water pink (Degremont, 
1991). 

7.3.5 Biological manganese removal. - Manganese can be removed by biological processes 
similar to iron removal. However, they cannot be removed in the same bioreactor. Bacteria 
that accumulate manganese do so in an environment with a redox potential of at least 400 
mV. At lower potentials, Mn02 will be dissolved into Mn 2+ instead of the reverse. Culturing 
a sufficient bed of manganese-accumulating microbes takes about 3 months (Degremont, 
1991). 

7.4 Scaling 

Scaling is caused by the precipitation of slightly soluble salts such as MgCOe, CaCOs, CaSO,, 
BaSO,, SrSO,, CaF,, and SiO, within the membrane module and the concentrate removal 
system. Solubility of these salts depends on temperature and pH. Higher temperatures and 
pH facilitate precipitation of carbonates and sulfates. The concentration of these salts in the 
feed must be low enough so that the concentration in the reject is still below saturation. 



The LSI (Langelier Saturation Index) is the standard measure of scaling potential given by 
the simplified equation: 

LSI = pH, - pHa. 

The pHa is the pH of the reject; the pH, is the saturation pH of the reject stream calculated 
from total dissolved solids, temperature, calcium concentration, and alkalinity of the feed 
water and the percent recovery. If the LSI is negative, CaCOs tends to dissolve; if it is 
positive, CaCOs tends to precipitate. The LSI is not a quantitative measure. It does not 
predict scaling, only the tendency toward scaling or corrosion. Some manufacturers void their 
guarantee if membranes are used with a positive LSI; others recommend limits. Because of 
reaction time, and the fact that the actual amount of CaCO, over the saturation level may 
be small, running an RO or NF system with a slightly positive LSI may be possible. 

Softening techniques to lower the LSI involve shifting the carbonate system by: 

l Acidification - converts HCO, to CO,; 
. Addition of lime and soda ash - causes precipitation; 
l Ion Exchange - replaces cations with sodium; and 
9 Nanofiltration - removes dissolved divalent salts. 

7.4.1 Acidification. - The addition of HCl or H,SO, causes the reduction of bicarbonate ion 
to water and carbon dioxide. At atmospheric pressure, the CO, bubbles out of solution and 
is no longer available for carbonate production. Bicarbonate is a potent buffer; however, the 
amount of H+ required to change the pH is logarithmically proportional to the concentration 
of HCOs-. 

After acidification has forced the bicarbonate ions out of solution, the metallic cations are 
balanced by Cl- ifHC1 was used, or SO;, if H,SO, was used. Sulfuric acid is stronger than 
hydrochloric acid, so the pH can be lowered with a smaller amount, but the fact that SO, can 
cause scaling problems with barium, lead, and calcium should be taken into consideration. 

7.4.2 Line softening. - Lime, Ca(OHj,, reacts with bicarbonate ions in the following manner: 

Ca(OH), + Ca(HCO,), --f 2CaCOeJ + 2H,O and 
Ca(OH), + Mg(HCO,), + CaCOsJ + MgCOs + 2H,O 

Additional lime will precipitate M2’ to its theoretical solubility under existing conditions: 

Ca(OH), + MgCOs + CaCOsJ + Mg(HO@ 



Lime softening is an old, reliable process, but it produces massive quantities of sludge that 
require settling ponds and filter presses for dewatering. To remove 160 mg/L of Ca(HCO,), 
and 160 mg/L of MgfHCOs), from one cubic meter of water by the above equations, 15.5 g of 
lime are required that produce 310 g of carbonate solids. The solids are mixed with water 
though, after settling and pumping off the supernatant, the sludge is still about 75 percent 
water by weight, resulting in a total weight of 1,240 g. Multiply these amounts by a modest 
5,000 m3/d/plant, and the sludge is increased to 6,200 kg/d. 

7.4.3 ion exchange. - Another approach to the carbonate cycle is to use cationic resins to 
replace the calcium ions (or other divalent cations) with sodium ions, which do not form 
insoluble salts with carbonate ion. Resin beads have multiple sites of ionic attachment. 
These sites are preferentially taken up by multivalent cations. During the service phase of 
operation, two sodium ions are displaced by a calcium cation. The number of sites per 
volume of resin (capacity) is supplied by the manufacturer. The depth of the resin bed and 
the necessary flow rates can be calculated from the resin capacity, the divalent ion 
concentration in the feed water, and the volume of water to be treated. 

When most of the attachment sites have been taken up, calcium begins to appear in the 
product water and the resin must be regenerated. During regeneration, a strong sodium 
chloride solution is passed through the resin bed until the amount of calcium in the product 
water falls off. Rohm and Haas (1978) recommend 3 to 10 L of 10 percent NaCl solution per 
liter of resin at a flow rate of 130 mUmin per liter of resin for complete regeneration of their 
Amberlit& IR-120 Plus (Rohm and Haas, 1978). 

Ion exchange is well suited for incorporation into an RO system. Depending on the salinity 
and pH, the RO brine may be used as regenerant solution. Cation exchange resins can be 
adequately regenerated at lower concentrations than 10 percent with lower flow rates and 
longer regeneration cycles (Haugseth and Bietelshees, 19741. However, precipitation 01 
CaC03 may cause problems because the cations removed from the resin are reintroduced tc 
the concentrated bicarbonate ions in the brine. 

7.4.4 Nanofiltration. - Nanofiltration membranes preferentially reject divalent ions ovei 
monovalent ions at a rate of about 95 percent to 75 percent. Chloride ions tend to pas5 
through the membrane while divalent carbonate ion is retained. Whether bicarbonate ionr 
are rejected at the same rate as chloride or not is unclear. The rate of rejection reall! 
depends on the composition of the water. The calcium and magnesium must be balanced b! 
an equivalent negative charge. If divalent anions are scarce then ion size will be the 
determining factor. Larger monovalent ions will tend to be retained and bicarbonate i: 
almost twice as large as chloride (61:35). 

The reject from nanofiltration contains 95 percent of the divalent (land higher) cations, 50 u 
75 percent of the monovalent cations, and an equivalent percentage of the higher charged 



and larger anions in 10 to 15 percent of the water. Because some bicarbonate passes through 
the membrane, scaling may not be a problem in the reject conveyance system. Only a pilot 
test can tell exactly what the reject carbonate concentration will be. If supersaturation 
occurs, the carbonate balance of the reject must be adjusted. CaCOs crystals can be seeded 
at this point, encouraging the scale formation on the crystals instead of the plumbing, or acid 
can be added to shift the carbonate balance toward CO, formation rather than CaCOs. 

The benefits of NF are that no sludge is produced, little if any additional chemicals are 
needed, and it is compact in size. The disadvantages are the difficulty in predicting anion 
rejection, the need for cleaning and proper storage of the membranes, and pretreatment for 
bacteria. 

7.5 Biological Matter 

Biological matter refers to micro-organisms, living or dead, and pyrogens, which are biological 
waste products excreted on the outer surface of micro-organisms or bits of micro-organisms. 
When live microbes are present in the feed water they form colonies on membranes and other 
surfaces on or in the pressure vessel. Microbial colonies plug the pores of the membrane, 
decreasing productivity. Ridgeway et al. (1984) found that these colonies did not cause a 
decrease in salt rejection. However, exposure of the membranes to chloramines and free 
chlorine used to control bacteria growth did destroy the structural integrity of the 
membranes, resulting in loss of mineral rejection. 

The accumulation of dead microbes on the membrane surface is similar to colloidal fouling. 
Colonies are not formed, but the gelatinous slime of decomposing bacteria inhibits water 
passage. To alleviate this problem, a O.l- to LO-pm filter should be used with disinfection 
processes that do not involve filtration. 

7.5.1 Oxidation. -Several oxidants can be used for disinfection of drinking water. Table 7.1 
compares relative efficacy, remanent effect, speed, and required dosage for each. Chlorine 
and chlorine dioxide can be used for both initial disinfection and residual protection from 
reinfection, but they cannot be present in water used with most thin film composite 
membranes. Ozone and UV (ultraviolet radiation) are the best candidates for use with TFC 
membranes. They are effective for initial disinfection, but ozone dissipates rapidly and IJV 
is only effective while the water is exposed to it. As mentioned above, a micro filter is needed 
with any oxidant to remove the dead and living microbes ahead of the membranes. 

7.5.2 Media fiZtrution. - Media filtration is a well known, effective treatment process for 
lowering SD1 by removing particulates, colloids and bacteria. Sand media acts as both a 
filter and settling chamber, trapping suspended solids within the bed. Filtering action is 
enhanced by biological growth within the bed. Microbes break down large organics and 



nitrates and excrete a gelatinous substance which enhances filtration of sub-micron particles 
(Bellamy et al., 1985). 

A media filtration system may have one, two, or three layers of progressively finer graded 
material. Mono-media sand filters have only a bed of sand. Dual-media filter systems have 
a layer of anthracite on top of the sand. A layer of garnet below the sand also may be added 
to form a multi-media filter. The layers have progressively smaller grain size from top to 
bottom (1.1 mm anthracite to 0.2 mm garnet), and higher specific gravity (~1.5 for anthracite 
to 4.2 for garnet). The layering of coarse to fine media improves the flow rate of water 